“4'n MACHINE

Parts List for CS-275 (S816)

03/12/2014

COMPONENTS
10.1 - List of spare parts .

REFERENCENO. || . -~ DESCRIPTION "~ REFERENCE NO. - - “DESCRIPTION - .
1 Machine bed 48 Blade shatft flange
2 Revolving arm 49 Screw M12
3 Revolving arm locking pin 50 fixed guard
4 Revolving arm locking bush 51 Grain M16
5 Revolving arm locking lever 52 Coolant tube
6 " Screw M8 53 Mobile guard
7 Pin @6 54 Ring seeger @60 E
B Countervice 55 Screw M6
o) Gran M6 56 Screw
10 Bar stop rod 57 Mobile guard rod
11 Bar stop 58 ~ Ring seeger @10 E
12 Vice 59 Tie rod support pin
13 - €0 Tie rod support
14 Screw 61 Pin @4
15 Washer 62 Screw M8
18 Screw 63 Worm wheel
17 Oiler @5 64 Grain M8
18 Vice handwheel 65 worm wheel retaining washer
19 Ping6 65 Screw M12
20 - Vice thread 67 Ring nut M17
21 68 Ring
22 Screw 69
23 Buir-free plate 70
24 71
25 72
26 73
27 74
28 75
29 Coolant box 76
30 Cooclant tap 77
31 Coolant tube 78
32 Screw MB 79 Head return spring
33 Tank filter 80
a4 Screw M3 82 Motor head
a5 Nut M8 83
a6 Hinge pin 84
a7 Grain M6 85 Bearing 609
38 Nut M6 86 Motor
39 Bush 87 Ring seeger
40 Head lever 88 Pump connaxion box
a1 Nut M16 89 Screw M3
42 Head lever handgrip 90 Coolant pump
43 Ring SM 30-40-7 91 Screw M6
44 Plug 92 Qil level-drain plug
45 Blade shaft a3 Worm screw
46 Blade G4 Head gasket
47 Blade shaft flange stakes




03/12/2014

Parts List for CS-275 (S816)

a2
=)

—1}

N
3
z_mﬂ






